(N> montagehandieiding Partnr.: 027461
Montageanieitung .
(G8) Fitting inatruction VW Golf IV Hatchback/Variant (2wd) 1997- L
g Inatructon "’:‘:"“9;. VW Bora Sedan/Variant (2wd) 1998- ra D
netrucalonesdemontale| AUDI A3 (excl. $3) 1996- ﬂ
QK Montageveilecning | gKODA Octavia Sedan/Variant (2wd) 1995- EC 94720 e waarde
(N) Monteringsveiledning SEAT Toledo 1999- valus
(S} Monteringshandisdning ed 00-1944 WI':Ir
valaul
(SF) Asennusohje {c) BOSAL Plant 34
(1) Istruzionl di montagglo
(CZ) Nived k montisl Date: 23-02-2007
(P Instrukcjamontatu Type number: 027491 2100 kg 1600 kg 75 kg 8,91 kN Rev. nr. 03
-
HOLES A: VW Golf IV Hatback / AUDI A3 / i (&) @
SKODA Octavla Sedan-Variant / E N,
VW Bora Sedan
SEAT Toledo 8.8 109 8.8 1089
HOLES B: VW Golf IV Variant / . Mé 8,5 Nm 14 Nm
VW Bora Variant M8 23 Nm 34 Nm
M10 46 Nm 68 Nm
Mi2 79 Nm 117 Nm
M12x100/110 100 Nm
M6 195Nm 280 Nm
M10x1,25 49 Nm 72 Nm
M12x1,25 87 Nm 125 Nm
M10w32 (10.9) Mi2x1,5 83 Nm 122 Nm
DETAIL1 z
a % E
Meageleverde onderdelen Piezas incluidas Mukana tulevat osat
Mitgelieforte Befestigungsteile Medfelgende komponenter  Componenti forniti a corrade
Provided parts Vedlagt festemateriell Dodané upeviovaci dily
Materiel de fixation joint Medféljande komponenter  Dostarczone czeéci wymienne

(&5) 2x Mi2

2x M12x70 e

éﬁ 4x M10x32(10,9) @ 2x M12

1(7)



De tussenruimte conform supplement Vi, afbeelding 30 van de richtlijn 84/20/EG moet in acht worden genomen.
Der Freiraum nach Anhang VIi, Abbildung 30 der Richtfinie 84/20/EG ist zu gewahrleisten.

The clearance specified in appendix VI, diagram 30 of guideline 94/20/EC must be guaranteed.

La zone de dégagement doit &tre garantie conformément 4 'annexe V11, illustration 30 de la directive 94/20/CE.
Debe garantizarse el espacio libre, conforme al anexo VII, figura 30 de la directiva comunitaria CE/94/20.
Frirummet skal overholdes iht. bilag VI, fig. 30 | direktiv 94/20/EU.

Frirommet etter tillegg V11, figur 30 i direktiv 94/20/EEC skal overholdes.

Spelrummet enligt bilaga VI, figur 30 i riktlinje 94/20/EG skall garanteras.

Vapaa tila on taattava direktiivin 94/20/EY liitteen VII, kuvan 30 mukaisesti.

Deve essere garantito lo spazio libero secondo l'allegato VII, figura 30 della direttiva 94/20/CE.

Volny prostor ve smyslu Pilohy VI, obr. 30 Smérnice &. 94/20/ES musi byt zaruden,

Naley zagwarantowaé wolng wysokosé okresiong na rysunku nr 30 dyrektywy 94/20/WE zawartej w zataczniku nr VII.

BR0EEERE0DEEE

" 45 ma 75 min, 75 min. \

mzx. 100 mm 4 g

| 22 3 3 2

L_____ ’ _—-.wgﬁ;igl .Ei% gg 'ggﬂ.g
E in, 86 mm ‘Eg gég §§§§
i SRR LL
0 AN 1
| SN HE IR
m¥ 5328888385
BEELEEEEEH00E

hn=sa:l -



(NL)Voor het rijden met aanhangwagen zijn de specificaties van de voertuigfabrikant m.b.t. aanhangwagen-

gewicht en kogeldruk bindend. Raadpleeg uw dealer voor de max. massa die uw wagen mag trekken,
hierbij mogen echter de specificaties van de trekhaak niet worden overschreden,

Formula th.v. bepallng van de D-waarde

wagenge x 381 - 5y
max. aarhangwagengewicht (kg) + max. voenuiqgewlcht (kg) 1000

De door de voertuigfabrikant standaard toegestane bavestigingspunten zijn aangehouden.

Nationale richtlijnen betreffende de montagegoedkeuring moeten in acht worden genomen.

Deze montage- en gebruikshandieiding dient aan de voertuigdocumenten te worden toegevoegd.
Bosal kan niet aansprakelljk worden gesteld voor enig gebrek in het produkt zoals veroorzaakt door de
schuld of door welk onoordestkundig gebruik cok van de gebrulker of een persoon voor wie hij
aansprakelijk is (art. 185, Iid 2 N.B.W),

Al onze producten worden gecontroleerd op compleetheid middels een weegcontrole systeem.
Reclamaties met betrekking tot ontbrekende delen kunnen alleen geaccepteard worden indien deze
gewichtscontrole sticker kan worden getoond.

Het is noodzakelijk om na ¢a. 1000 km gebruik de boutverbindingen na te trekken (volgens gegeven
aanhaamomeanten),

(D Fr den Fahrbetrieb sind die Angaben des Fahrzeugherstellers bzgl. Anhiingelast und Stiltzlast maBgebend

Bei dem auf Seite 1 genannten Gesamtgewicht und der Anhdngelast handelt &s sich um Beispisle.
Die maximale Anhdngelast ihres Fahrzeuges kdnnen Sie im Fahrzeugschein oder im Benutzerhandbuch
nachlesen, die Werte der Anhangevorrichtung diirfen nicht iberschritten werden.

Formel filr D-Wert Emmittlung:

Max. Anhéngelast (kg) x Zul, Kfz-Gesamigewieht (kg)  _9.81 - p gy

Max. Anhéngelast (kg) + Zul. Kfz.-Gesamtgewicht (kg) 1000

Die vom Fahrzeughersteller serienmafig genehmigten Befestigungspunktes sind eingehalten.
Nationale Richtlinien {iber dle Anbauabnahmen sind zu beachten.

Diese Montage- und Betrisbsanleitung ist den Kfz.-Papieren beizufligen.

Fr einen Mangel am Produkt, der durch den Fahrzeughalter oder eine andere Persan aufgrund
unsachgemaler Benutzung verursacht wurde, Ubernimmt Bosal keine Haftung. (art. 185 lid 2
N.B.W.)

Bei der Auslisferung wird jedes unserer Produkte mit einem Gewichtskontrollsystem {berprift.
Im Falle fehlender Teile kénnen wir der Bitte nach Nachiieferung nur entsprechen, wenn auch der
Aufkleber, der die Gewichiskontrolle bestétigt, mit eingesandt wird.

Nach ¢a. 1000 km die Bolzenverbindungen, wie angegeben, nachziehen.

The vehicle manufacturer's specifications regarding traller load and nose weight are decisive for
driving.
For the max. trailer weight of your car please refar to the owner's manual or your car
homologation documents, the values specified for the towing hitch must not be exceeded.

Formula for D-Value:

: zight o 2« 981 p )
Max lrallemelght (kg) + Max permissibla waight towing vehicle (kg) 1000

The fixing points specified as standard must be observed.
National guidelines conceming official approval of accessories must be observed.
These installation and operating instructions must be enclosed with the vehicle papers.

Bosal cannot be held responsible for any defects In the product caused by fault or by any
injudicious use whatever of the user or a persen he is liable for. (sect. 185, art. 2 N.B.W.)

All our products are controlled upon dispatch with a weight control system.

In the case of missing parts we can only accept a request of replacement with the weight con-
trol sticker.

After about 1000 km use, re-tighten the bolts and nuts to the specified torque.

@ Les instructions du producteur concemant le chargement de la remorque et le poids sur la boule
sont applicables du point de vue des caractéristiques de circulation.
Vair le poids maximum de la remorgue tractable par [a voiture dans le manuel ou dans le permis
de type de la volture; les valeurs définies pour I'attelage ne doivent pas étre dépassées.

Formule pour le calcul de la valeur D:

Poids m: ka) x M rmissibl véhi x 281 - p {kN)
Poids max. de remorque (kg} + Max. poids permissible du véhicule tracteur (kg) 1000

Les points de fixations définis comme homologués doivent étre cbservés.

Les recommandations nationales concernant I'approbation officielle des accessoires doivent étre
prises en considération.

Ces instructions de montage et d’opération doivent étre jointes aux documents du véhicule,

Bosal décline toute responsabilité concernant des défauts éventuels de cet attelage qui
seraient causés par une mauvaise utilisation. Seul !'utilisateur est responsable.

Lors de ta livraison, nous contrdlons tous nos produits par persage de {'attelage.
Dans le cas de piéce manguante, nous ne pouvons accepter una demande de supplément qu’
avec |'étiquette certifiant le contréle du poids.

Il est conseillé de vérifier le serrage de toute ta boulonnerie aprés 1000 Km de traction.

3(7)



® En movimiento es necesario cumplir 1a reglamentacién indicada por el fabricante del vehiculo, referents

a la carga det coche de remolque que puede remolcar ¢l vehiculo, se puede ver en el manual o en 1a
licencia del automdévil; el valor prescrito referente al gancho de remolque no se debe superar.

F6m1ula para el célculo del valor D:

g : ) x 281 = pN)
Peso méxlmo del coche del remolque {Kg) + Peso méxlmo permltido del vehlculo remolcador (Kg) 1000

Hay que tener en cuenta las prescripciones de los puntos de fijacién estandarizado determinado.

Hay que tener en cuenta las directivas nacionales referentes a la autorizacién oficial de los acceso-
rios.

A las instrucciones de instalacion y de funcionamiento hay que adjuntaric a los papeles del vehiculo.

Bosal no asume responsabilidad de ningan tipo por defectos en el producto causados por o debidos a
un uso imprudente, tanto por parte del usuario como de cualquier persona bajo su responsabilidad
(art. 185, parrafo 2 N.B.W. (Cddigo Civil Holandés)).

En el transporte contolamos todos nuestros productos en un sistema de control de peso,
En el caso de accesorios faltantes el pedido referente a su reemplazo $6lo lo podemos aceptar con-
junto con la presantacién de la etiqueta adhesiva certificante del control de peso.

Cada 1000 km de uso es necesario comprobar las conexiones del perno (segin los pares de apriete
dados).

@ For karsel med anheenger geslder fabrikkens forskrifter vedr. belastning af vognen og veegten af an-

haengeren.
Se fabrikkens vejledning for den hejst tilladte vaegt af anhaangeren; de angivne vaerdier for trackkrogen
ma ikke overskrides.

Formal for beregnlnq af D-vasrdlen
o k =

} " -, - i BIretgle - D (kN)
Max anhmngervaagt (kg} + max, tlllacte vaegt af traskkmremjei (kg) 1000

De som standard angivne fastgerelsespunkter skal overholdes,

De officielle naticnale retningslinier vedr. tilladelser skal overholdes.

Disse monterings- og driftsinstruktioner skal vedizegges keretajets officielle dokumenter.

Bosal kan ikka geres ansvarlig for mangler ved produktet, der er opstaet som falge af skyld eller
ukyndig anvendelse af brugeren eller en person, som han er ansvarlig for (§ 185, stk. 2 NB.W.
{hollandsk privatret)).

Ved levering kontrollerer vi alle vores produkter med vasgtkontrolsystem. Rekvirering af manglende
reservedele kan kun accepteres ved fremvisning af kontrolbilletten fra vaegtkontrolsystemet.

Det er nedvendigt at efterspeende matrikkerne efter ca. 1000 km.

Kjereteyfabrikantens spesifikasjoner om tilhengeriast og kuletrykket or avgjerende for kjsreegenskapene,
Du kan finne informasjon om bilens maksimal tilhengervekt i bilens handbok eller vognkort, verdi
ane angitt for tithengerfestet skal allikevel ikke overskrides.

Forrnal for D-verdien'

: 281 _ N
Maks tllhengervekl (kg) + Maks mlatl vekt for slepebilen (kg) 1000

Det skal tas hensyn til festepunktene angitt som standard.

Det skal tas hensyn til nasjonale retningslinjer som gjelder offisiel] godkjennelse av tilbehar.

Disse monterings- og driftsveiledninger skal vedlegges kjgretayets dokumentasjon.

Bosal kan ikke stilles ansvarlig for noen mangel ved produktet som kan fordrsakes av skjedesles
gl\:ago t:(ke):.lr;t‘jlg bruk. Ansvaret er brukerens eget (paragraf185, ledd 2 | den nederlandske sivilrettslige

Ved transporten er alle vare produkter kontrollert ved hjelp av vektkontroll-systemet. | tilfelle manglende
bestanddeler er erstatningen bare mullg ved framvisning av etiketten som attesterer vektkontrollen.

Det er nedvendig & etterstramme alle bolter etter ca. 1000 km (i henhold til de oppgitte
tilirekningsmomentene).

@Fbresknfterna av fordonens tillverkare, angaende belastningen av sldpvagnen, och vikten av fordo-

nen, ar normgivands vid kéringen,

Den maximala vikten av stépvagnen, som fordonet har tllidtelse att dra, dr befintlig | fordonets bruksan-
visning, eller i bilens papper for slapvagn; dom féreskriven viirden angaende dragkroken far inte dver-
trédas.

Formeln fér D-vdrdens berdkningen:
Max. vikt av sifipvagnen (kqg) x Max. tillatlig vikt av fordonen. som stipar (kg) 881 = D(KN)

Max. vikt av slapvagnen (kg) + Max. tillatlig vikt av fordonan, som slépar (kg) x 1000

Dom monteringspunkterna, som &r féreskrivna som standard, maste bibehallas.

Dom natlonala rktlinjerna, angdende officieli tillatelse av tillbehér, maste bibehdlias.

Dessa monterings- och anvandningsinstruktioner maste bifogas | fordonens dokumenten.

Bosal kan inte stéllas till ansvar for fel pa produkten som orsakats av anvindaren eller

genom omddmesldst bruk av produkten av anvindaren elier en person som han bar ansvar for {art.
185, paragraf 2 i den nederléndska civilrattsbalken).

Vid leveransen vi kontrollerar alia vara produkterna med anvandningen av ett viktkontroll-system.

| fall av frinvarande bestandsdelama, vi har endast rad till att acceptera dnskningar om ersitining, om
du framvisar efiketten, som Intyger férekomsten av viktkontrollen.

Det &r nddvandigt att dra 4t bultama igen efter ungefar 1000 km kdming {enligt angivha moment-
angivelser).

A7)



@ A]O-OmlnalsuukS!en nakdkulmasta on noudatettava ajoneuvon tuottajan madrdyksid perdvaunun rasitusta ja

hinaajan painoa koskien.
Katso auton hinaaman perdvaunun enimmaispaino kasikirjassa tai auton malliluvassa; vetokoukkua koskevia
maérid el saa ylittéa.

Laskalma D-masrﬁn mﬁﬂrittelemlseen

: ' ' x 281 oy
Perﬁvaunun en!mrnalspalno {kg) + Hinaavan aioneuvon Iuvatlu enimmélspaino (kg) 1000

Standardina madriteliyt kilnnityskohdat on noudatettava.
Lisdvarusteiden viraitisen luvan mydntimista koskevat kansalliset direktilvit on nuodatettava.
Nama asennus ja huolto-ohjeet on litettava ajoneuvon asiakirjolhin.

Bosalia ei voida pitdé vastuullisena aine- tai henkildvahingoista, jotka johtuvat vasristi
asennuksesta tai vaarasti kiytdstd (artikla 185 kohta 2 NBW).

Toimituksen yhteydessa on kalkki tuotteemme tarkistettava painontarkistusjérjestelmana.
Osien puuttuessa korvauspyyntt otetaan vastaan vain painontarkistusta todistavan tarran esittdmisen
jalkeen,

Tuhannen kilometrin jalkean kiristys tarkistettava.

(I Le specifiche fissate dal costruttore del veicolo in merito al carico massimo rimorchiabile ed al carico

varticale sul ganclo devono essere rispettate. Per il peso massimo rimorchiabile fare rifarimento al
documento di omologazione o al libretto d'uso @ manutenzione del veicolo trainante, € comungue non pud
essere superiore al valore di prova {valore D, in kN) del dispositivo di traino.

Fom‘lula per il calcolo del valore D:

281 5 p Ny

peso masslmo rimorchio (kg) + peso masslmo pan-nesso veicola nmorchlatore (kg) 1000
Le prescrizioni sui punti di fissagglo definiti dal costruttore del veicolo sono rispettate.
Le norme nazionali per I'omologazione dei dispositivi di traino montati sui veicoli debbono essere rispettate.

Le istruzioni di montaggio e di utilizzo del dispositivo di traine devono essere allegate ai documenti del
veicolo.

La Bosal declina ogni responsabilita per emato o imperfetto montaggio del dispositivo di traino, come pure
per uso errato o improprio delio stesso.

Tutti i nostri prodottl sono controliati al momento dalla spedizione ¢on un sistema di controllo pesc.,
In caso di parti mancanti si accettano richieste di sostituzione esclusivamente con I'etichetta di controllo
peso.

Verificare il serraggio di tutt i bulloni dopo i primi 1000 Km. di traino.

@Pfedpisy vyrobee vozidla jsou smérodatné z hlediska zatiZeni piivésu a zati¥en! na kouli zavésného

zafizeni s pfipojenym pHvésem bé&hem jizdnihe provozu.
Maximaini hmotnost piivésu vadeho vozidla najdete v pokynech pro dribu nebo v provoznim
povoleni vaseho vozidla, hodnoty pledepsané pro taZny hak se nesmi pfesahnout.

Vzorec pro vypolet hodnoty D:

Max. hmotnost piivésy (kg) x Max. plipusind celkova hmotnost vozidia (k@) , 281 _ D (kN)

Max. hmotnost pfivésu {kg) + Max. pfipustna celkova hmotnost vozidia (kg) 1000

Standardnd pledepsand body zakotveni se musi dodret.

Musi se dodr2et piedpisy daného nérodniho fizeni ohledné& ufedniho povoleni dopifik(.

Tyto pfedpisy instalace a provozu musi byt v kaZdém pfipads pfipojené k dokumentiim vozidla.

Firma Bosal nenese zodpov&dnost za fakoukoliv zédvadu na vyrobku zpisobenou nespravnym
Zachazenim ze strany ulivatele nebo daldi zodpovédné osoby.

Pfi dodévce jsou vechny nade vyrobky kontrolované systémem pro kontrolu vahy.
V pfipadé doplnéni chybajiciho ndhradniho dilu 2adost na dodévku mame moZnost pfijmout pouze
po prokazani nélepky o potvrzeni kontroly vahy.

Po ujeti zhruba 1000 km dotdhnout viechny Srouby a matice na vy$e uvedené hodnoty
utahovaciho momentu.

Przepisy producenta pojazdu dotyczace obciazenia przyczepy i nacisku przenoszonego przez
dyszel przyczepy sg miarodajne pod wzgledem warunkéw jazdy.

Zobacz maksymainy ciezar holowniczy pojazdu w ksigzeczce samochodu lub dowodzie
rejestracyjnym pojazdu. Nie moze on przekroczyé przypisanych do haka holowniczego wartosci.

Wzér obliczania wartosci D:

Maks. ciezar przyczepy (kq) x najwieksza dorwolona masa catkowita pojazdu holuigeeas (kg) x 981_ p (kN)
Maks. cigzar przyczepy (kg) + najwieksza dozwolona masa catkowita pojazdu holujacego (kg) 1000

Nalezy zachowaé standardowo przepisane punkty mocowania.

Nalezy przestrzegac krajowe normy w zakresie pozwolen na akcesoria.

Ninigjszg instrukcje montazu i eksploatacji nalezy zataczyé do dokumentéw pojazdu.

Bosal nie bierze na siebie odpowiedzialnogci za uszkodzenia powstale w wyniku
niecdpowiedniege utytkowania przez uzytkownika lub osoby podlegajgcej pod uZytkownika
(art.185 lid N.B.W.)

Podczas transportu wszystkie produkty sprawdzamy za pomocy systemu kontroli cigzaru.
Prosby dotyczgce uzupetnienia brakujgcych czesdci przyjmujemy tylko wraz z okazaniem winiety
potwierdzajgcej kontrole cigzaru.

Po przejechaniu okoto 1000 km nalezy ponownie dokrecié Sruby i nakretki odpowiednim momentem.

5(7)



(WD 027491 MONTAGEHANDL EIDING
1. Meegeleverde onderdelen en bevestigingsmaterialen van de trekhaak verwijderen. Eventueel
aanwezige Kit ter plaatse van de bevesfigingspunten verwijderen.
2. Demonteer de bumper en de verstevingshalk, deze laatste komt te vervallen.
3. HATCHBACK/SEDAN: monteer de trekhaak t.p.v. de gaten “A” met bouten M10x32.
VARIANT. monteer de trekhaak t.p.v. de gaten “B” met bouten M10x32, (LET OP: nlet voor Skoda
Octavia Variant)
Zeot de trekhaak vast. Hierbij de aanhaalmomenten volgens tabel hanteren.
VW Golf IV Hatchback/Varlant (2wd) - VW Bora Sedan/Variant {2wd) - SKODA Octavia Sedan/

Variant (2wd} - (LET OP: niet voor AUDI A3): maak een uitsparing in de bumper volgens

detail 1.
SEAT Toledo: maak een uitsparing in de bumper volgens detail 2.

6. Monteer de bumper terug.

7. Monteert,p.v. de gaten “C" de kogel en stekkerdoosplaat m.b.v. 2 bouten M12x70, inclusief veerringen
en moeren.

8. Zet de kogel vast. Hierbij de aanhaalmomenten volgens tabel hanteren,

S

@ g27 SUNG
1. Die Anhéingevorrichiung auspacken und die Befestigungsteile auf Vollstindigkeit lberpriifen. Im

Bereich der Befestigungspunkte den Unterbodenschutz entfemen.

Den Stofifdnger und die Verstérkungsstrebe demontieren, die Verstirkungsstrebe wird nicht mehr

bendtigt.

3. FLIERHECK/SEDAN: die Anhdngevorrichtung mit Schrauben M10x32 an die Lécher A" montieren.
VARIANT: die Anhdngevorrichtung mit Schrauben M10x32 an die Licher “B" montieren. (ACHTUNG:
nicht fiir Skoda Octavla Varlant)

4. Die Anhdngevorrichtung festziehen. Handhaben Sie hierbei die Anzugsmomente gemaB der Tabelle.

N

5. VWWGolf IV ant (2wd) - VW Bora Sedan/Variant {2wd) - SKODA an/
Variant {2wd) - {ACHTUNG: nicht filr AUDI A3): einen Ausschnitt im Stofifénger gemal Detail 1
vornehmen.

SEAT Toledo: einen Ausschnitt im Stof3fénger geman Detail 2 vornehmen.

Den Stofifanger wieder montieren.

Die Kugel und Stackdosenhalteplatte mit zwel Schrauben M12x70, Federringen und Muttern an die
Laécher “C" montieren,

8. Die Kugel festziehen. Handhaben Sie hierbei die Anzugsmomenta gemal der Tabelle,

N

027491 FITTING INSTRUCTIONS

1. Unpack the towing bracket and check its contents against the parts list. If necessary, remove the
underseal from around the fitting points of the luggage compartment/frame members.

2. Dismount the bumper and the reinforcement beam. The beam will no longer be used.

3. HATCHBACK/SEDAN: mount the towbar at the holes “A” using the M10x32 bolts.
VARIANT, mount the towbar at the holes "B" using the M10x32 bolts. {ATTENTION: not for Skoda
Octavia Varlant).

4. Attach the towbar. Use the tightening tolerances from the torque table on page 1.
5. VW Golf IV Hatchback/Variant {2wd) - VW Bora Sedan/Varlant - SKODA
Variant {2wd) - (ATTENTION: not for AUDI A3) : make a recess in the bumper as shown In
detail 1.
SEAT Toledo: make a recess in the bumper as shown in detail 2.
6. Remount the bumper.
7. Mount the ball and socketplate at the holes "C™ using 2 M12x70 bolts, spring washers and nuts.
8. Aitach the ball. Use the tightening tolerances from the torque table on page 1.

®

2.
3.

bl

N

&
1

w N

o

@
1
2
3

027491 DESCRIPTION DU MONTAGE
Séparer les différents &léments d'attelage. Erlever le mastic de protection autour des points de fixation.

Démonter le pare chocs et la poutre de renfort, la poutre ne sera pas remontée.
BERLINE/SEDAN: monter 'attelage au niveau des trous “A” 4 'aide des boulons M10x32.
BREAK: manter I'attelage au niveau des trous "B 4 I'aide des boulons M10x32, (ATTENTION: ne se monte
pas sur Skoda Octavia Break)
Fixer I'attelage. Utiliser les couples de serrage conformément au tableau de la page 1.

if W Hatehba arlant (2wd) - an/Variant (2wd) - SKODA adan/
Variant (2wd) - (ATTENTION: pas de decoupe pour AUDI A3) : faire une découpe dans le pare chocs
suivant le détail 1.
SEAT Toledo: faire une découpe dans le pare chacs suivant le détail 2.
Remonter le pare chocs.
Monter a boule et le support de prise au niveau des trous “C” 4 l'aide des 2 boulons M12x70, des rondelles
grower et d'écrous.
Fixer la boule. Utillser les couples de serrage conformément au tableau de la page 1.

027491 INSTRUCCIONES DE MONTAE

- Sacar las plezas y el material de sujeccion incluidos def gancho de remolque. Si procade, retirar el pegamento

existente en los puntos de sujeccion.

Desmontar el parachoques y la fraviesa de refuerzo, esta Ultima ya no se utiliza.

HATCHBACK/SEDAN: montar el gancho de remolque en los orificios “A” con pernos M10x32.

VARIANT: montar ef gancho de remolque en los orificios “B” con pemos M10x32. (ATENCION: no indicado
para Skoda Octavla Variant)

Fijar el ganche de remolque. Aplicar para eso los pares de apriete segin la tabla.

VW Golf IV Hﬂghp_ggk%gﬂant (2wd} - VW Bora Sedan/Variant (wd) - SKODA Octavia Sedan/
Variant (2wd) - (ATENCION: no indicado para AUDi A3) : Realizar un vaciade en el parachogues segin
ol detalle 1.

SEAT Toledo: Realizar un vaciado en el parachoques segin el detalle 2.

Montar de nuevo el parachoquies.

Montar la bola v el soporte para el Kit Eléctrico en los orificios “C” por medio de 2 pemos M12x70, incluyendo
los aros elasticos y tuercas.

Fijar la bola. Aplicar para eso los pares de apriete segun la tabla.

27491 M DNING
Fjern de dele ogmonteringsmaterialer, der sidder pa traskkrogen. Eventueltkitpa fastgerelsespunkterne fiemes.,

: Afmonter kofangeren og afstivningsvangen. Sidstnasvnte bliver overfiadig.

HATCHBACK/SEDAN: monter traakkrogen ved hullerne “A” med boltene M10x32.

‘ VARIANT: monter treekkrogen ved hulleme “B” med boitene M10x32, {OBS! Gasider ikke Skoda Octavia

o

PN

Variant)
Fastger tvaarvangen. Falg tilspsendingsmomenteme | tabelien.
VW Golf IV Hatchback/Variant (2wd) - VW Bora Sedan/Variant {2wd) - SKODA n/

Variant (2wd) - (OBS! Gaslder Ikke AUD] A3) : Lav en Abning i kofangeran jf. detajltegning 1.
SEAT Toledo: Lav en dbning i kofangeren jf. detalitegning 2.

Genanbring kofangeren.

Monter vexd hulleme "C” kugle og stikdasepladen med 2 bolte M12x70, inkl. fiederskiver og metrikker.
Fastger traskkuglen. Falg tilspaendingsmomenterne | tabellen,

6(7)



®

wn

o b

~No

1
2
3

027491 MONTERINGSVEILEDNING

Fjemn vadlagte daler og festemateriell fra tilhengerfestet. Fjem aventuselt kitt som matte befinne seg pa
festepunktene.

Demonter statfangeren og stettebjeiken, sistnevnte forsvinner.

HATCHBACK/SEDAN: monter tilhengerfestet ved huliene “A™ med boltene M10x32.

VARIANT: monter tilhengerfestet ved hullene “B” med boltene M10x32. {OBS! Gjelder ikke for Skoda
Octavia Variant)

Skru fast tilhengerfestet. Bruk de tiltrekningsmomentena som er oppgitt i tabellen.

VW Golf IV Hatchback/Varlant (2wd) - VW ariant {2wd) - SKODA Octavia Sedan/

Variant (2wd) - (OBS! Gjelder ikke for AUDI A3} : Lag en utsparing i stetfangeren som vist pa
detalj 1

SEAT Tbgledg: Lag en utsparing | statfangeren som vist pa detalj 2.
Monter stotfangeren igjen.

Monter trekk-kula og kontaktholderen ved hullene “C” ved hiedp av to skruer M12x70, inklusive fjaarskiver
og mutre.
Skru fast kutedelen, Bruk de tiltrekningsmomentene som er oppgitt i tabellen.

27491 M

Packa upp montaringssatsen och kontrollera innehillet mot detaljbeskrivning. Om det behéivs tag bort
underredsmassa runt monteringspunktema i bagageutrymmet och under bllen.

Demontera stétfangaren och forstarkningsbalken, den senare kommer inte att anvéndas igen.
HATCHBACK/SEDAN: montera dragkroken vid halen “A” med buftama M10x32.

" VARIANT: montera dragkroken vid halen “B” med bultama M10x32. (OBS! Géller inte Skoda Octavia

&

5. VW Golf IV Hatch

b L

~Ne

Variant)

Sétt fast dragbalken. Anvénd hérvid éhdragnlngsmomenlen enligt tabellen.

- VW Bora Sedan/Variant {(2wd) - SKODA Octavia Sedan,
Variant (2wd} - (OBSI Géller inte AUDI A3) : Skir ut en del ur stétfingaren enligt detalifiqur 1.
SEAT Toledo: Skir ut en del ur stdtfangaren enligt detaljfigur 2.

Montera tillbaka stitfangaren.

Montera kulan till kontakthallaren vid halen *C", med hjdlp av 2 bultar M12x70, inkl. fladerbrickorochmuttrar.
Satt fast dragkulan. Anvand harvid atdragningsmomenten enligt tabellen.

027491 ASENNUSOHJEET

Pura vetokoukkupakkaus ja tarkista listasta, ettd kaikki asennuksessa tarvittavat osat 10ytyvét. Jos
tarpeellista poista alustansucjaus kiinnityskohdista.

Irrota puskuri ja puskurintuki. Puskurintukea ei endd kayteta,

HATCHBACK/SEDAN: Asenna vetokoukku reikiin “A” kéyttden pultteja M10x32.

VARIANT: Asenna vetokoukku reikiin "B” kayttden puliteja M10x32. (HUOMIO: el Skoda Octavia
Variant)

Kiinnita vetokoukku.Kiristd se taulukossa annetun kiristysmomentin mukaisesti.

VW Golf IV Hatch riant {2w ODA Octavia Sedan/
_ﬂﬂwum& Lelkkaa puskuri kuvan osolttarnalla tavalla {katso kuuva 1}).

EAT Toledo: Leikkaa puskuri kuvan osoittamalla tavalla (katso kuuva 2).
Asanna puskurin takaisin palkalleen.
Kiinnitd vetokuula ja pistokkeengitolevy ruuvien M12x70, jousialuslevyjen ja mutterien avulla.(Reikiin
“C").
Kiinnita vetokuula. Kirista se taulukossa annetun kiristysmomentin mukaisesti.

a
1,

@

o

eN®

@
T

ma WK

~No

w P

027491 ISTRUZIONI DI MONTAGGIO

Aprire I'imballzggio defta struttura di traino e controllare il contenuto a fronte dell'slenco componenti,
Se necessario, Aimuovere il mastice di protezione intomo ai punti di fissaggio.

Smontare il paraurti ed il relativo rinforzo. 1l rinforzo non sara piG imontato..

BERLINA: montare il dispositivo di traino nei fori “A” con bulloni M10x32.

FAMILIAREBREAE, montare il dispositivo di traino nei fori “B" con bulloni M10x32, (ATTENZIONE:
non monta su Skoda Octavia Break)

Fissare la struttura di traino serrando. | bulioni alle coppie di serraggio riportate nella tabella.

VYW Golf IV Berli fant {2wd) - VW Bora Berlina/Variant {2wd) - SKOD tavia
BerlinaVariant {2wd): (ATTEZIONE: nessun taglic per AUDI A3) : fare un taglio nel paraurti
seguendo il disegno 1.

SEAT Toledo: fare un taglio nel paraurti seguendo il disegno 2.

Rimontare il paraurti.

Montare la sfera ed il portapresa nei forl “C" con 2 bulloni M12x70, rondelle elastiche e dadi.
Fissare la sfera di traino, applicando la coppia di serraggio indicata nella tabella.

027491 NAVOD K MONTAZ|

Podle pfilo2eného seznamu zkontrolovat jednotlivé soutasti taZného zafizeni. Pokud je to nezbytné,
odstranit ze styénych bodi v zavazadlovém prostoru ochranny prostfedek.

Demontovat naraznik a zpeviiovack nosnik. Nosnlk ji2 nebude poudit.

HATCHBACK/SEDAN: pfipevnit taZné zafizenl do otvorl A*, pouit Srouby M10x32.

VARIANT: pfipevnit taZné zalizeni do otvor(l ,B" a pouzit $rouby M10x32. (POZOR: neplati pro
Bkodu Octavia Combi)

Upevnéte tazné zailzeni dotaZenim &roubl utahovacim momentem podle tabulky na strand 1.

if IV Hatchback/NVariant {2wd} - VW Bora Sedan/Variant {2wd) - SKODA Vi
Variant (2wd) - (POZOR: neplati pro AUDI A3): Podle detailu zhotovit v ndrazniku vyfez {podle
detailu_1).

SEAT Toledo; Podle detailu zhotovit v ndarazniku vyfez [podle detailu 2).
Odmontovat naraznik.

Plipevnit kouli a drak zdsuvky do otvorli ,C* za pouZiti dvou $roubl M12x70, pruznych podioZek a
matic.
Upevnéte taZnou kouli pouZitim utahovacihe momentu uvedendho v tabulce na strané 1.

027491 INSTRUKCJA MONTAZU

Nalezy rozpakowaé statyw holowniczy i sprawdzi¢ jego zawartodé, poréwnujac ze spisem
czescl, W razie potrzeby nale2y usunat ostong podwozia w okolicy punktéw umocowania osfony
gaznika/podwozia,

Nalezy zdemontowaé zderzak i drazek usztywniajacy. Drgzek nie bedzie juz potrzebny.
HATCHBACK/SEDAN: nalezy zamontowad drgzek holowniczy do otworéw ,A” za pomocs $rub
M10x32.

VARIANT; nalety zamontowac drazek holowniczy do otworéw ,B” za pomocg Srub M10x32.
(UWAGA: Nle w przypadku Skody Octavia Variant)

Nalezy umocowat drazek holowniczy. Nalezy stosowaé momenty wyszczegdiione w tabeli.

VW Golf IV {s] d ariant {2wd) - SKODA QOctavila
Sedan/Varlant {2wd) - (UWAGA: Ni e w przypadku AUDI A3} : nalezy wykona¢ wyciecie na
zderzaku na podstawie rysunky nr 1

SEAT Toledo: nalety wykonaé wycigcie na zderzaky na podstawie rysunku nr 2,

Nalezy zamontowaé z powrotem zderzak.

Nalezy zamontowac zaczep kulisty | ptyte z gniazdem witykowym do otwordw ,C” za pomoca 2 $rub
M12x70, podkladek sprezystych i nakretek,

Nalezy przymocowac zaczep kulisty. Nalezy stosowaé momenty wyszczegdinione w tabeli.

7y



Od30L 1Lv3s

1
|
i _
|
R
_ <
|
|
| ——
L
i
= )
_ i N
|
|
|
__ .
| ~
| M eorizo)
| —
| | |
flrlfffl__.llflll.fllil |
" : V_ y67.20 - L6%2¢0
. |
v LU\ __ 4
|
e O%w —=om]
| .
— ob |
|
| |
i3TvVIOS NO 1ON “ Z liviaa
| |
|
_



